
National 
Facilities 

Survey 
OCTOBER 1996 

PREPARED FOR 
_--..- 

National Centers for 

Water Treatment Technologies 

A COOPERATIVE PROGRAM OF 
_-_-. 

National Water Research Institute 

U.S. Bureau of Reclamation 

U.S. Army 

PREPARED BY 
_-..- 

David H. Furukawa, P.E. 
Separation Consultants, Inc. 

13511 Willow Run Road 
Poway. California 92064 



Copyright lY97 by National Water &search Institute 

Published January 15, 1997 

bY 

NATIONAL WATER RESEARCH INSTITUTE 
10500 Ellis Avenue 

PO. 130x 20865 
Fountain Valley, California 92728-0865 

National Water Research Institute Occasional Paper Number NWRT-95-2 



Contents I 

List of Tables iv 

List of Figures iv 

Executive Summary V 
[...]
-,---f----- xIIIIIx. + ,.,.-,.............................. j - ..,,,. ~_,” 
I-xI-x-IxIx-II^II^..^ *--->- . . . . . -. 3---.-... ^.,..._. “,,,?? .-. 

...... + ...................... I .._ .. ! ,--- -.-. -. ......... -.$. ..... -...- -. .............. 
: 1~135000 j +. 1@‘60 000 j ....... .... ................. ,?.-” “,,.,,,?“,,,,,.,” 11” ......... . !  .......... q ........................ I 

2@5500 ......................... ._...__ ... .~L~-.x...x~ 4.. 2@‘75 : . ..- - ............. .................... .._. xxxx?x-,,,,̂  .-..- ................ ̂. 

_“,l-.-.,l-.-,~...-_l...--.-.-.’ 

!YP?!.er..~f.?tase? ks.? 

..-... I ..l.ll..,.,,,l,,,., “.,,+,, IxIxII.I.I,I,........ - 1 . ...” I . ,&,,,.,--,-,, . . -; ,.........._....._.__._ I 

/ ,...,,.,,,.,.,,,,,,.,.,,..,,,........,; . . . . . . . . ..i . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . i j.....“” ...” “. 1 

I--- 
-xI-I-x-IIIx-l ,I-XIII- -...-..i..- -.,.-. __” ,_-. j _ .̂.,~^̂  ,.......... i “...__- 
Elements per stage varies from 1 to 7 

~,XXXXXXIX-̂ .,~...” .,,. 

I ..,......,..,, “” < ~ . . . . . .x ,,~~._.q ..I,,..... I.... j . ..-.... _ ,,,., I ,,., -.-I ,.,,,._,......,.. .. 1. 

14 



CALIFORNIA 

ARLINGTON DESALTlNG PLANT 

Santa Ana Watershed Project Authority 
1X 615 Sterling Avenue 
Riverside, CA 92503-4979 
Administrator: Neil Cline, G.M. 
Telephone: 909-785-5411 
FilX: 909-785-7076 

The Arlington Desalting Plant is owned by the Santa Ana Watershed Project 
Authority. It operates a I? mgd reverse osmosis desalter, with the concentiate dis- 
posed to the Santa Ana Regional Interceptor, which conveys wastes to the Orange 
County Sanitary District for treatment and ocean disposal. The plant utilizes 
brackish groundwater with micron filtration and was installed to reduce the level of 
nitrates in the groundwater. 

Sufficient space is available on-site for conduct of pilot plant testing with telephone 
and fax available. Although the availability of on-site research support is uncertain 
at this time, office space is available. 

Previous pilot plant studies have been carried out at the plant, including one with a 
new electrodialysis membrane. The general manager has been a long time propo- 
nent of technological advancement and would welcome additional research efforts. 
The cost of facilities is negotiable and institutions or companies wishing to engage in 
R&D would be expected to assume any costs incurred by SAWPA in support of the 
R&D effort. The site would provide a good test site with supportive management. 

Estimated cost: 
It is anticipated that the facilities will be made available at direct cost with no addi- 
tional overhead charges. 

cALIJ?oRNIA 

CALB’ORNIA - LOS ANGELES, UNTV23RSXTY OF 

Lake Arrowhead Community Services District Facility 
#X Pilot Rock Road, Grass Valley WWTP 
Lake Arrowhead, California 92352 
Administrator: Prof. Michael Stenstrom 
Telephone: 310-825-1408 
Fax: 310-206-5476 

The University of California at Los Angeles, Department of Civil Engineering, owns 
and operates a fully equipped pilot for reclaiming municipal secondary effluent at the 
Lake Arrowhead Community Services District Facility. 

Equipment available: 

l Denitrifica tion 
l Clarification 15 



l Filtration 
l Carbon adsorption 
l Ozonation (10,000 gpd) 
l Ultrafiltration (4,SOO gpd) 
l Reverse osmosis (3,000 gpd) 

Instrumentation: 

l G.E. Fanuc automation with programmable logic controllers 

Analytical equipment: 

l GC/MS 
l IC 

l AA 
l Visible spectrum UV spectrophotometry 
l Biological testing 

Wastewater effluent is available at the site and the equipment is in excellent condition. 

Both PC and Mac computer facilities are available with telephone and fax communi- 
cation. The university is currently in the process of disassembling and re-assembling 
the pilot facilities. 

Although it is not currently available for external research, it may be in the future. 

CALIFORNIA 
CAMBHA COi’MMuNlTY Sl3RVICES DEZRTCT 

2200 Center Street 

Cambria, California 
Administrator: David Andres; Dan Hartman 
Telephone: 805-927-3050 
Fax: 805-927-0178 

The Cambria Community Services District is constructing a 1 mgd seawater reverse 
osmosis facility, which will be built in three phases: 300, 200,200 gpm. Alternative 
phases 2 and 3 will consider groundwater recharge with effluent recovery using 
brackish water reverse osmosis. This alternative was piloted earlier with a 1.0 gpm 
packaged reverse osmosis unit, which is now available for use. 

The facility will be housed in a 72’ x 210’ building. Approximately 72’ x 30’ will be 
available for pilot plant testing after phase one is installed. Four office cubicles will 
be available for researcher use with access to telephone, fax, and computer terminal. 
The facility is located in a quiet preserve, with ideal conditions for research. 

16 



The following feed sources are available at the site: 

l Seawater 
l Wastewater effluent 
l Brackish well water 
l Wastewater effluent processed and percolated, recovered from wells 
l Pre-treated seawater 

Equipment available: 

l 100 or 200 gpm trains for seawater desalination 
l 10 gpm brackish water reverse osmosis packaged unit, 2 stage 

Laboratory facilities: 

l Laboratory facilities with standard process analysis 
l Bench space available for portable analytical equipment 

*  I N 

Figure 4. Camhria Seawater Desalination Facility Layout 

17 



CALIFORNIA 

CONTRA COSTA WATER DISTYUCT 

Water Quality section 
201 Bates Ave. 
Concord, California 94520 
Administrator: Larry J. McCollum 
Telephone: 510-674-8127 
Fax: 510-689-5936 

The Contra Costa Water District has a modular pilot plant which is a scaled down 
version of their existing plant and is located adjacent to the main plant. It is a dual 
train system capable of 9 gpm through each train through the flocculation step. 
Thereafter it. is reduced somewhat. It also contains a full scale sedimentation section. 
The dual train was established to facilitate parallel studies. For example, studies were 
conducted comparing alum and ferric hydroxide treatment. Granular activated car-- 
bon filters are available as well as ozonation. 

Equipment: 

l Ozone 

l Flocculation 
l Sedimentation 
l Sand fItrations 
l Granular activated carbon 
l Ultraf”lltration pilot plants 

Limited laboratory and office space are available. 

Estimated cost: 
The water district is amenable to establishing collaborative research programs with 
their staff and facilities representing in-kind contributions to the cost of the research 
program. Their overhead rates are about 30 % . 

CALIFORNIA 
DEPARTmNT OF WATER RESOURCES 

3374 E. Shields Ave. 
Fresno, California 93726 
Administrator: Kurt Kova.c, Sr. En@., DWR, Dr. Larry Owens, CSU Fresno 
Telephone: 209-445-5509 
Fax: 209-445-5370 

The California IIWR maintains a small test facility at their Adams Avenue site in 
conjunction with Fresno State University, a small volume (10-l 5 gpm) of agricultural 
drain water of about 10,000 ppm is available for testing. Several small (2gpm) reac-- 
tors are available for conducting tests. They are upflow, fluidized bed reactors, 
designed to investigate the reduction/removal of selenium from agricultural drainage. 

18 



Although the test facility at a Los Banos has been closed and is being dismantled, a 
vapor compression evaporator rated at 50,000 gpd is available at nominal cost. 
Originally purchased at a cost of $600,000 plus installation, the plant may require 
tube replacement and. would require moving from the premises, The DWR is anxious 
to cooperate in order to facilitate its use in further research efforts. 

The electrodialysis reversal unit installed at Los Banos is also available, but the wear 
and tear from exposure to the elements probably make refurbishment more costly 
than a new pilot plant. 

Also available from DWR are a 1,210 gallon clarifier and a 10 kw Rankine cycle 
engine. 

Facility cost: 
Nominal, direct cost of utilities 

San Luis Drain 

Figure 5. California DWR: Adams Avenue Test Facility Layout 

19 



CALIFORNIA 
IKVLiVE RANCH WATEK DISTRICT 
Organic Removal Pilot Facility 
3232-l/2 So. Greenville 
Santa Ana, California 92704 
Administrator: Kenneth A. Thompson 
Telephone: 714-453-5620 
Fax: 714-453-0228 

The Irvine Ranch Water District established a water research test facility at a site 
with access to a highly colored groundwater aquifer, the Dyer Road Well Field. The 
Organic Removal Pilot Facility was designed and constructed in 1992 to examine the 
feasibility of turning this highly colored groundwater into high quality potable water. 
The facilities are comprised of the following unit Processes: 

l Conventional ozonation 
l In-line ozonation 
l Membrane separation 
l Granular activated carbon adsorption 
l Biological activated carbon filtration 
e Conventional clarif-ication 
l Deep-bed filtration 

The process characteristics and description are summarized in the following table. 
Pretreatment for the membrane section is by cartridge filter, acid and/or anti-sealant 
addition. Post-treatment is by ozonation and chemical addition. A skid mounted unit 
is available for membrane cleaning. 

On-line continuous monitoring of low rate, color, turbidity, pH, electrical conductiti- 
ty, temperature, ozone residual, percent ozone, and pressure levels from multiple 
sample locations is provided. The control system is comprised of a Modicon 984-685 
PLC that collects instrumentation signals and a PC operating with Wonderware In- 
Touch Operator Interface Package and Microsoft Excel. The system has three func- 
tions: data acquisition, displays of all current values, and data logging every 10 min- 
utes into a master spreadsheet and optionally logged at desired frequencies into three 
other spreadsheets. 

Analytical equipment: 

l Amicon UF separation 
. UV/VIS HP spectrophotometer 
l Cole Parmer pH meter 
l Turbidimeter 
l Alkalinity, hardness, dissolved oxygen and ozone kits 
l Silt density index kit 

Feed water sources: 

l 2 groundwater wells 
l Wastewater effluent 

20 



Telephone and fax are available on-site for communication and PC computers are 
available. Limited office space is available and excellent support staff present, includ- 
ing process engineers, Ml service laboratory staff, and supervisory engineers. Special 
disciplines include advance water and wastewater treatment, environmental engineer- 
ing, microbial and biologic sciences, regulatory compliance, project management. 

The study of colored groundwater treatment was conducted. with a grant from the 
National Water research InstituteI. 

Estimated costs: 

Supervisory labor: 60 % OH 
Non-supervisory labor: 60 % OH 
Facilities: $478 per day (all inclusive) 

Table 3. Irvine Kanch Water District 

j spiral 
n 7. 

Thompsnn, K., et al, “A membruna Pilot Study on Highly Colored Groundwater in Southern Cnlil%mia,: Irvine Ranch Water 

Uistrict, X993. 

21 



c 
c 

I 
-w* I- - 

Fignre 6. IRWD: Organic Removal Pilot Testing Equipment 

Figure 7. IRWD: Process Treatment Trains 

t 

t 

t 

t 

c t t 
s 
l 



.  i . .  ,  ,‘: /  :  
, , , ‘ ,  

Figure 9. IRWD: Process Control Computer Display 

23 



24 

CALIFORNIA 

LOS ANGELES, CITY OF 

WWRG, WESD, Bureau of Sanitation 
Terminal Island Treatment Plant 
5555 Terminal Way 
San Pedro, CA 90731 
Administrator: Kris Flaig 
Telephone: 310-548-7767 
Fax: 310-548-7772 

The Terminal Island treatment Plant (TITP) Pilot Test Facility (PTF) was developed 
in 1992 to provide support for a study that tested and compared. five (5) media filters. 
The Los Angeles Department of Water and Power recently used the TITP PTF to test 
and verify the capability of microfiltration to adequately provide m-e-treatment for 
reverse osmosis. Other research efforts have included evaluations of state of the art 
analyzers and instrumentation as part of the on-going Wastewater Engineering 
Services Division research program. 

Originally a small office, five media filter pilot plants, two 6,000 gallon mixing vessels, 
other tanks, pumps and several turbidimetcrs were installed on the SO’x60 concrete 
pad. The office contains two computers and many meters, by which the combined 
processes were monitored. Presently the office, concrete pad, power (120, 240,48Ov), 
water and drainage remain in place, and the tertiary pikot unit and appurtenant 
equipment remain installed. 

The facilities will be made available as finances allow and with management 
approval. 

Supporting instrumentation: 

l Nissin electric HOD-2000 on-line 
l Alka-Pro multi-line alkalinity analyzer on-line 
l Respirometer to determine ROD and toxicity 
l Particle counter 
l Turbidimeters 
l Flow meters 
l Hach analysis kits 
l Fluorometer 
l Samplers 

All equipment is in good condition and wastewater and wastewater effluent are readi- 
ly available as feed source. Other feedstreams can be accommodated. PC computer 
facilities are utilized and communications include phone and fax. 

Research support is available including supervision, staff, caretakers and mainte- 
nance. Limited office space is available. The daily rate for facilities is negotiable and 
support services may be available at cost, including standard overhead. 

c 
15 
t 
a 

t 
t 
c 
s a 
t 
t 
t 
i a 
t 
c 
t 
6 a 
t 
t 
t 



CALIFORNIA 

.METROPOI,ITAN WATER DISTRICT OF SOUTHERN Cfi~ORiVIA 

La Verne Water Treatment Plant 
700 Moreno Ave. 
La Verne, California 91750 
Administrator: Dr. Sun Liar@ 
Telephone: 909-392-2914 
Fi3X: 909-392-5246 

At their La Verne facility, the Metropolitan Water District maintains pilot plant mem- 
brane equipment for testing. 

Equipment: 

l Single element membrane test unit, 350 psi, approximately 2 gpm product 
l Mobile RO test unit, 1200 psi 

- 5 p cartridge filters 
- chemical cleaning 
- flowmeters, chlorine analyzer, conductivity meter, pressure gages 

l Membranes on hand include nanofiltration and ultrafiltration 

Analytical equipment: 

l Chlorine analyzer 
l Turbidimeter 
l Conductivity meter 
l pH meter 

Roth PC and Mac computers are available as is office space. Research support is avail- 
able with two associate engineers, one assistant engineer, one engineering technician 
as well as senior and associate engineers for supervision. Facility and equipment are 
maintained by staff technicians. All of the staff members have extensive water treat- 
ment backgrounds with some having additional background in membrane processes. 

Telephone, facsimile and e-mail services are on-site. 

The equipment is normally reserved for use by one of MWD’s member agencies. It may 
be available to others when not in use by member agencies, at a cost to be negotiated. 

CALIFORNIA 

ORANGE COUNTY WKFER DISTRTCT 

WATER FACTORY 21 
10500 Ellis Ave., P-0. Box 8300 
Fountain Valley, California 92728-8300 
Administrator: William R. Mills, Jr., G.M.; Bill Dunivin, Plant Manager 
Telephone: 714-378-3266 
Fax: 714-378-3374 

25 



Water Factory 21, owned and. operated by the Orange County Water District has 
become the premier advanced wastewater treatment facility in the U.S. The District 
has consistently been on the leading edge of technology in finding improved methods 
for water reclamation. Through a pro-active strategy with regulators and legislators, 
they were the first to obtain a permit for direct injection of reclaimed water into 
groundwater aquifers. Their concept of injecting reclaimed water into barrier wells 
to prevent the intrusion of seawater has served as a model throughout the Los 
Angeles basin. 

Equipment: 

l 5 mgd reverse osmosis plant featuring 
- extensive membrane testing and evaluation facilities 
- state certified analytical laboratory 
- Biotechnology Research Department with active research programs in 

bacterial attachment and biofilm formation on membranes 

l Pilot plants, 1 to 500 gpm: 
- Reverse osmosis 
- Microfiltration 
- Ultrafiltration 
- Nanofitration 
- Vacuum distillation 
- Ozonation 
- Filtration processes 

l Membranes 
- Cellulose acetate membranes 
- Thin fdm membranes 
- Polyamide membranes 
- Experimcn tal polymers 

l Elements 
- Spiral wound 
- Hollow fiber 
- Flat sheet 
- Alternative flow spacer designs and module cofigurations 

l Supporting equipment 
- High pH lime clarification 
- Disinfection (UV, 03, CL2) 
- Microfiltration 
- Multi-media filtration 
- Cleaning skids 

l State certified analytical laboratory 

26 

Feed water sources: 

l Brackish water (well) 
l Seawater (limited quantity) 



l Wastewater 
l Wastewater effluent 
l Groundwater 

Concentrates are disposed via city sewer. The Orange County Wastewater Treatment 
Plant is next door. 

Excellent computer facilities are available including PCs. The equipment on-site is all 
in excellent condition and. is well maintained. The facility is serviced by 3 shifts of 
operations and maintenance. Supervision is available, but limited. The 
kktechnology Research Group provides exceptional capabilities. Office space is limit- 
ed. 

cost: 

Facilities: 
Supervisory and 

Cost of expendable supplies (chemicals, power, etc.) 

non-supervisory personnel: Direct salaries of personnel utilized. 
No overhead costs are anticipated for research at OCWII. 

(not to scale) 

“i r 
tilts Avenue _ -,_ 

-.. 

Admin n recalcminy 

0 -,- 

Treotmenl basins 

- .̂ --- --I-- 

Biotechnology 

Reswch 

Warehouse 

IL 

12 mgd ‘Green Acres’ 
lacillty 

r .---. I 

Figure 10. OCWD; Water Factory 21 Facilities Layoa 
27 



CALIFORNIA 

ORANGE COUNTY WATER DISTRTCT 
WKT-ER FACTORY 27 

Biotechnology Research Department Facilities 
10500 Ellis Ave., P.O. Box 8300 
Fountain Valley, California 927284300 
Administrator: Dr. Harry F. Ridgway, Director 
Telephone: 714-378-3266 
Fax: 714-378-3374 

Several research and development programs related to membrane separations are cur- 
rently underway within the Biotechnology Research Department. these programs 
include 

(1) studies on the identification and analysis of chemical biocides for retarding 
biological fouling of membranes, 

(2) analysis of biocide penetration and transport in membrane biofims, and 
(3) investigation of the mechanism of bacterial attachment and biofilm growth 

in membrane systems. 

The department is a state-of-the-art facility designed to meet the needs of scientists 
and engineers engaged in fundamental and applied studies related to water treatment 
and groundwater management. 

Analytical capabilities: 

l Digital confocal microscopy coupled with 3D specimen reconstruction/ 
manipulation 

l Conventional epifluorescence light microscopy 
l Attenuated total reflection Fourier transform infrared spectrometry 
l Electronic particle distribution analysis 
l Ion chromatography 
l Total organic carbon and organohalide analysis 
l Spectrofluorometry 
l Digital image processing and analysis 
l Protein and nucleic: acid electrophoretic separations 
l Ultracentrifugation 
l Gene probing and other molecular genetic techniques 
l Electron microscopy is performed in the Department of Biology, University 

of California, Irvine, approximately 10 minutes from OCWD 

Approximately 15 scientific and technical personnel comprise the Biotechnology 
Research Department. Education backgrounds range from the bachelors to the doc- 
toral degree in microbiology and chemical engineering. 

28 



CALIFORNIA 

PADRE DAM MUNICIPB WATER DISTRlCT 

Santee Water Keclamation Facility 
c/o Padre Dam MWD, P-0. Box 719003 
Santee, California 92072 
Administrator: Harold Bailey 
Telephone: 619-258-4689 
Fax: 619-258-8774 

The Padre Dam Municipal Water District owns a 4 mgd secondary plant (of which 1 
mgd is currently utilized), followed hy oxidation pond effluent polishing. They also 
have a 2 mgd “Hardenpho” process consisting of flocculation/clarification, denitrifica- 
tion filters, phosphorous precipitation, chlorine contact, and dechlorination with sul- 
fur dioxide. 

The facility has two concrete tanks available, concrete pads, and 40 million gallons 